
1

1

2

2

A A

B B

Title

Supplier

Local Shape #

Drawn By

Part #

Supplier #

Units

Material

Jig #

Date

mm (in)

Revision

Predecessor's #

CSL 08 10101401 E-1

 

Mark G. 07/19/2007

  

 

 

 

Parts List
DESCRIPTIONITEM #QTYITEM

Upper Frame CGR1 06'4010014811
Seat Frame CHE/CGR4010062612
Back Tube Assy 06'4010070423
Autolock Back Bracket4010128114
Autolock Back Bracket4010128215
Handlebar CHE/CGR/RKT4010131116
Wing 2.0 L 064010151617
Wing 2.0 R 064010151718
Strap - Wrist Strap4020201119
Lower Frame (SM) CHE 0741100228210
Support Hoop CX1/CGR1 0641100812111
Bracket - Click n Store inside L41101272112
Bracket - Click n Store inside right41101273113
Bracket - Click n Store Outside Left41101274114
Bracket - Click n Store outside right41101275115
Axle Hangar Brkt - CHE0741101297216
Cut Spacer -Seat Riser - 33 mm 41102122217
Bolt 1/4-20x3/4" PH50100503818
Bolt 1/4-20x1 1/2" TR50100508219
Bolt 1/4-20x1 5/8" TR50100510820
Bolt 1/4-20x1 3/4" TR501005121021
Bolt 1/4-20x1 3/4" HX50100514222
Bolt 1/4-20x2" HX50100520223
Bolt 5/16-18x3" TR50100543224
Bolt 5/16-18x2 1/2" TR50100550225
Bolt 1/4-20x2 3/4" HX50100556226
Washer 1/4"ID x 0.032 nylon50100604827
Washer 1/4" SAE501006141828
Washer 5/16" SAE50100616629
Washer - 3/4" OD 1/4"ID50100631830
Nut lock 1/4"50100705 1631
Nut - Jam 1/4"501007081832
Nut Lock 5/1650100710 233
Cut - End Cap - 1" SQ 0.05850101407234
Axle Assy CSL40101750135
CSL BK FRM Assy RH40100412136
CSL Back Frame Assy LH40100413137
CSL BRK PLT, 2 Hole41101935238
CSL BRK PLT, 3 Hole41101936239
CSL Brake Link41101937240
Wheel Assembly CSL 0840102416241



1

1

2

2

A A

B B

Title

Supplier

Local Shape #

Drawn By

Part #

Supplier #

Units

Material

Jig #

Date

mm (in)

Revision

Predecessor's #

CSL 08 10101401 E-1

 

Mark G. 07/19/2007

  

 

 

 

LOWER FRAME 
ASSEMBLY

35

18
18

18

18

21
21

21
21

16

16

34

31

31

10

10

19

28

28

31

31

31

31

32

32

31



A  ( 1:2.5 )
1

1

2

2

A A

B B

Title

Supplier

Local Shape #

Drawn By

Part #

Supplier #

Units

Material

Jig #

Date

mm (in)

Revision

Predecessor's #

CSL 08 10101401 E-1

 

Mark G. 07/19/2007

  

 

 

 

A

UPPER FRAME 
ASSEMBLY

1

2

36

29

24

37

5
3232 20

32

3

202012

14
32

20

13

15

32

20

20

3

4
28

28

3932

21

28

31

31
28

38

1818
28 40

2727

28

31

2727

17

2121



1

1

2

2

A A

B B

Title

Supplier

Local Shape #

Drawn By

Part #

Supplier #

Units

Material

Jig #

Date

mm (in)

Revision

Predecessor's #

CSL 08 10101401 E-1

 

Mark G. 07/19/2007

  

 

 

 

FULL FRAME 
ASSEMBLY

6

9

8

7
23

22

32

2529
29

33

32

30

2826

41

41

25

29

29 33

11

32


